



TEST REPORT

DATE: 02-26-2021

Page 1 of 1

TEST NUMBER: 0274334

| | |
|---------------|-------------|
| CLIENT | Lions Floor |
|---------------|-------------|

| | |
|------------------------------|---|
| TEST METHOD CONDUCTED | ISO 24337 Laminate Floor Coverings - Determination of Geometrical Characteristics |
|------------------------------|---|



| DESCRIPTION OF TEST SAMPLE | |
|----------------------------|-------------------------------|
| IDENTIFICATION | Lions Floor Grande Collection |
| CONSTRUCTION | SPC |
| BACKING | EVA |

GENERAL PRINCIPLE

The submitted goods were measured to determine geometrical values for size, squareness, straightness, height deviations, and gapping when applied together. All values listed are in mm.

TEST RESULTS

| CHARACTERISTIC | VALUE (mm) |
|------------------------------------|---|
| Width Flatness | Max: 0.143 (0.079%) / Avg: 0.108 (0.060%) - Concave |
| Length Flatness | Max: 0.471 (0.039%) / Avg: 0.314 (0.026%) - Concave |
| Openings Between Elements | Max: 0.124 / Avg: 0.082 |
| Height Difference Between Elements | Max: 0.136 / Avg: 0.093 |

APPROVED BY:

This report is provided for the exclusive use of the client to whom it is addressed. It may be used in its entirety to gain product acceptance from duly constituted authorities. This report applies only to those samples tested and is not necessarily indicative of apparently identical of similar products. This report, or the name of Professional Testing Laboratory Inc. shall not be used under any circumstance in advertising to the general public.